
University of Central Florida University of Central Florida 

STARS STARS 

Electronic Theses and Dissertations, 2004-2019 

2012 

Application And Optimization Of Membrane Processes Treating Application And Optimization Of Membrane Processes Treating 

Brackish And Surficial Groundwater For Potable Water Production Brackish And Surficial Groundwater For Potable Water Production 

Jayapregasham Tharamapalan 
University of Central Florida 

 Part of the Environmental Engineering Commons 

Find similar works at: https://stars.library.ucf.edu/etd 

University of Central Florida Libraries http://library.ucf.edu 

This Doctoral Dissertation (Open Access) is brought to you for free and open access by STARS. It has been accepted 
[...]
dechlorination with bisulfite on the NF feed is as shown in Figure 5-47. The NF performance has 

been stable with the chlorine injection system in place for close to 22 days before the SF as pre-

screen to the UF pilot was bypassed on Sep 6. Extended monitoring of the NF pilot is needed to 

see if the particulate plugging on the 1
st
 Stage membranes is going to stabilize without the SF as 

pre-screen to the UF pilot. 



184 

 

The comparison of water quality between the permeate of the NF process and the IX product 

water from the City’s existing IX process is as shown in Table 5-35. 

 

Table 5-35: Comparison of NF Permeate and IX Product Water Quality 

 

Parameter Units NF Permeate IX Product 

pH  7.32 + 0.28 7.81 + 0.18 

Turbidity NTU 0.06 + 0.01 0.18 + 0.06 

Conductivity µS/cm 181 + 30 1298  + 91 

TOC mg/L 0.12 + 0.23 1.8 + 0.5 

SO4
2-

 mg/L 4.0 + 0.7 429 + 68 

Cl
-
 mg/L 9.2 + 2.6 26.4 + 6.9 

Alkalinity mg/L as CaCO3 63 + 14 162 + 9 

Ca mg/L 11.2 + 1.9 < 1.0 

Mg mg/L 6.3 + 1.2 < 1.0 

Na mg/L 7.6 + 3.4 271 + 24 

Ca Hardness mg/L as CaCO3 28 + 5 < 2.5 

Total Hardness mg/L as CaCO3 60 + 15 < 6.7 

TDS mg/L 72 + 25 783 + 70 

 

The IX process adopted by the City’s is aimed at removing hardness in the water but as sodium 

zeolite resins are used, the IX product has a higher sodium content when compared to the NF 

permeate. Though the concentration of sodium in the IX permeate (and also the IX bypass) are 

higher than the Florida Department of Environmental Protection’s drinking water standard of 



185 

 

160mg/L (FDEP, 2011), the actual concentrations at the POE is only about 71 ± 13mg/L as a 

result of blending with the RO permeate.  

From Table 5-35, it can be seen that the NF process does not achieve as high removal efficiency 

for total hardness in the water, mainly in the form of calcium, magnesium and strontium, when 

acting as a membrane softening process when compared to the UF process. The raw Verna water 

has a total hardness concentration of about 500mg/L, and the NF process achieves about 88% 

removal efficiency while the IX process achieves almost 99% removal efficiency. On the other 

hand the NF process removes almost 90% of the TDS from the Verna water (between 730 -850 

mg/L), while the IX process hardly removes any.  

The comparison of the average NF permeate water quality during this study to the UF filtrate 

water quality, is as shown in Table 5-36. It can therefore be concluded that stable operations can 

be achieved on the NF pilot treating the highly fouling Verna water with SF and UF as 

pretreatment to control colloidal plugging problems on the 1
st
 stage and a chlorine injection with 

a bisulfite injection to quench the excess chlorine, will likely be needed to control biofouling 

especially from algae. Extended testing will be needed to determine if the operations with UF-

NF, without SF, will be stable. 



186 

 

 

Figure 5-47: Normalized MTC of Permeate for Stages 1 and 2 of NF Pilot (Jul 21 – Oct 8, 2012) 



187 

 

Table 5-36: Comparison of NF Permeate and UF Filtrate Water Quality 

 

Parameter Units NF Permeate. UF Filtrate 

pH  7.32 + 0.28 7.38 + 0.14 

Temp °C 25.7 + 1.0 25.7 + 0.9 

Turbidity NTU 0.06 + 0.01 0.08 + 0.02 

Conductivity µS/cm 181 + 30 1022  + 35 

TOC mg/L 0.12 + 0.23 2.1 + 0.4 

SO4
2-

 mg/L 4.0 + 0.7 339 + 67 

Cl
-
 mg/L 9.2 + 2.6 26.9 + 4.2 

Alkalinity mg/L as CaCO3 63 + 14 167 + 5 

Ca mg/L 11.2 + 1.9 95.1 + 8.5 

Mg mg/L 6.3 + 1.2 49.1 + 3.7 

Si mg/L 17 + 2.2 26 + 1.2 

K mg/L 3.8 + 2.1 2.1 + 0.2 

Na mg/L 7.6 + 3.4 20.2 + 3.2 

Ba µg/L < 10 30.7 + 3.3 

Mn µg/L < 10 < 10 

Fe µg/L < 10 < 10 

Sr mg/L 2.4 + 0.5 20.2 + 0.8 

Ca Hardness mg/L as CaCO3 28 + 5 237 + 21 

Total Hardness mg/L as CaCO3 60 + 15 462 + 36 

TDS mg/L 72 + 25 727 + 31 

TSS mg/L 0.9 + 1.5 1.4 + 1.0 

 

  



188 

 

6. CONCLUSIONS 

UCF and the City successful implemented a 3-Step approach towards acid elimination on the RO 

plant. The pilot testing of the whole process was the first step, and that was carried out over 4 

months at 2 intermediate pHs (i.e. pHs 6.3 and 6.6) between pH 5.8 and ambient pH of 7.1. The 

second of the 3-step approach was the full-scale implementation of the acid elimination over 5 

intermediate pHs between pH 5.8 and pH 7.1 on the RO plant. And the final step was the use of a 

2-membrane element “canary” monitoring device, as  the 3
rd

 Stage of the membrane process, to 

act as an early warning device if any unforeseen fouling/scaling occurred as acid was 

progressively eliminated on the RO plant. During each of the step increments of pH, the LSI and 

RSI indices were used as tracking tools for comparison of the scaling potential of the 2
nd

 Stage of 

the RO plant, in comparison to the “canary” unit and the observed trends during the RO pilot 

study. The acid elimination on the City’s RO plant using the 3–step approach was successfully 

completed over 12-months duration. 

The productivity of the second stage of full-scale RO membranes post-acid elimination was 

lowered by about 0.03 gal/ft
2
-day-psi to 0.20 gal/ft

2
-day-psi as the result of an increase in the 

calcium carbonate scaling potential. However, chemical cleaning with low pH cleaners can 

remove the calcium carbonate scale as seen with the cleanings conducted during the project. The 

elimination of sulfuric acid pre-treatment is estimated to save the City over $120,000 annually at 

full capacity production of 4.5 MGD, based on Year 2012 bid prices for sulfuric acid. The total 

permeate pH following the acid elimination, has risen by about 1 pH unit, and as a result the H2S 

removal efficiency in the permeate degasifiers was noted to be marginally lower at 90%. If the 



189 

 

City desires to install a carbonic acid injection system for the permeate before the degasifiers, to 

improve the H2S removal efficiency to levels before the acid elimination of about 95%, the  

additional annual chemical costs is expected to be about $13,000 based on Year 2012 bid prices 

for carbonic acid. However, it was identified that more frequent maintenance cleaning of the 

degasifier and its packing material would be a more economical option, as the overall bisulfite 

removal efficiency on the degasifier seemed to have increased since the elimination of acid use 

in pre-treatment, resulting in biogrowth of aerobic bacteria like Beggiatoa and Thiothrix. The 

increased biogrowth could potentially be the main cause of increased turbidity post-degasifier 

since the acid elimination was completed. 

The monitoring and trending of the RO plant performance during the acid elimination was done 

using the Homogeneous Solution Diffusion Model (HSDM). One of the key weaknesses of 

trending with HSDM, in the need to input concentrations of the various feed, permeate and 

concentrate streams on each of the two stages of the RO plant. However there were instruments 

measuring electrical conductivity (EC) on all points of the RO process except the total 

concentrate. Using the EC measurements and TDS measurements on samples collected, the 

correlation factor C2T was created for each stream on the RO plant. These C2T factors varied as 

pH was changed on the RO plant, and were used as inputs in trending the mass transfer 

coefficient (MTC) for permeate (KW) for the RO plant and “canary” unit. This same high level of 

trending to track potential fouling, was not possible on the pilot scale study of the acid 

elimination, as the online EC measurements were only available on the RO feed and total 

permeate streams. 



190 

 

Four empirical models were built to predict MTC for solute in terms of TDS and sodium (Na) 

with data collected in the acid elimination study on the RO plant. The models were validated 

with data on the RO pilot, as the data collected also reflect similar trends in pH changes and both 

the pilot and plant used the same types of spiral wound polyamide membranes.  

As the MTC is different on each stage of the RO process, two MTC models were built to predict 

the MTC for TDS and Na on each stage. For the models for the 1
st
 Stage, representing the MTC 

for TDS (KTDS1) and MTC for Na (KNa1) are as follows: 

 TDS1=  1.067   10
 2
   4.873     H    6.5   10 6EC 

 Na1= 5.115  10
 2
   8.68  10

 6
 EC   1.15   10

 4
Na 

The MTC for TDS (KTDS2) and MTC for Na (KNa2) on the 2
nd

 Stage are as follows: 

 TDS2=  1.293  10
 2
   4.048     H

 
   2.91   10

 6
EC 

 Na2= 4.159  10
 2
   4.92  10

 6
 EC   4.82   10

 5
Na 

The models for the MTC of TDS (KTDS) were a function of EC and pH (in terms of hydronium 

ions), whereas the models for the MTC for Na (KNa) were in terms of EC and concentration of 

sodium (Na) ions. The models were validated with low deviation from the actual calculated 

MTC values on an overall basis, though variations were noted at each individual pH condition. 

A nanofiltration (NF) pilot was evaluated as an alternative to the City’s current operations of 

treating aerated surficial groundwater from Verna well field using IX process. The principle 



191 

 

problem identified in being able to treat Verna water using NF technology was the colloidal 

sulfur in the water that comes about as a consequence of oxidation of sulfide in the water during 

the aeration process. The use of ultrafiltration (UF) filters as pre-screen to the colloidal sulfur, 

before the water softened using the NF process, was also evaluated. Earlier studies of using 

different combinations of bag filters, cartridge filters, multi media filters and sand filters did not 

result in stable operations on the NF pilot. The NF operations without acid use in the 

pretreatment process were stable with just the use of scale inhibitors, as noted by the MTC for 

the 2
nd

 Stage. However the MTC for NF permeate on the 1
st
 Stage was noted to drop as a result 

of fouling by either biofoulants or plugging problems by colloids in the NF feed water, when bag 

filters, cartridge filters and sand filters were used. 

The testing to use UF as a pre-filter to the NF pilot, involved testing the UF operations with and 

without the use of sand filters as a process ahead of the UF. With sand filters and UF as 

pretreatment the 1
st
 Stage MTC did not stabilize and the UF was cleaned for biofouling issues. In 

order to starve off biological growth on the NF membranes, a polyacrylic acid based scale 

inhibitor Vitec
®
1000 was used instead of the phosphonate based Aquafeed

®
1025. As stable 

operations were not maintained on the NF pilot and the UF filtrate tank was breeding algae, it 

was decided to chlorinate the UF feed water to control the biofouling and then to dechlorinated 

the NF feed water with sodium bisulfite ahead of the membranes. Bisulfite feed was pegged at 

about 4 times the DBP residual chlorine levels, and stable operations were noted on the UF and 

NF. Stable operations were noted on the NF, with and without the sand filters as pretreatment to 

the UF pilot.  



192 

 

Both the UF pilot and NF pilots have been shown to withstand high and low pH cleans to restore 

membrane productivity. Pressure decay tests on the UF fibers have also shown that after more 

than 3600 runtime hours (equivalent to 150 days), there has been no fiber breaks. 

The UF pilot has proven to be an adequate pre-filter of colloids in the Verna water, especially for 

colloidal sulfur, to the NF pilot. In order to control biofouling on the NF membranes, 

chlorination or treatment with other biocides is necessary for the Verna water. This approach will 

also need to be coupled with a non-phosphonate based scale inhibitor, so that the operations of 

the NF can be stable.  

However, it is not a sustainable and cost effective approach to dechlorinate the UF filtrate ahead 

of the polyamide NF membranes, as any failure to completely dechlorinate the filtrate water will 

damage the NF membranes. If the City is still keen on adopting the NF membrane technology to 

improve the quality of its water supply, it will need to investigate controlling the nutrients in the 

water to control biofouling and/or use of alternative biocides like chloramines. The composite 

polyamide membranes by Hydranautics (2008) have estimated chloramine tolerance of between 

50,000 to 200,000 hours, at the manufacturer’s recommended chloramines level of 1.9 mg/L in 

the feed stream. This chloramines tolerance translates to operating periods of between 3 and 12 

years before salt passage increases and membranes need to be replaced.  However, as 

chloramines are formed by mixing chlorine and ammonia, strict controls must be in place to 

prevent free chlorine from existing by adding excess ammonia. 



193 

 

An alternative solution for the City is to filter all of the Verna water using UF technology and 

then using part of the filtered water as bypass water for blending while the other fraction of the 

UF filtrate is softened using the City’s existing IX process. The UF pilot studies have shown that 

it is possible to effectively screen Verna water samples for sulfur and other colloids and 

particulate matter. Furthermore the membranes have been shown to withstand cleaning with both 

low and high pH cleaners to restore its performance. Based on this study, biannual clean-in-place 

of the UF membranes will probably be necessary to maintain sustainable and economical long 

term operations. 

  



194 

 

7. RECOMMENDATIONS 

The lessons learned from the successful implementation of the 3-step approach towards acid 

elimination can serve as a guide to other utilities when evaluating and implementing a similar 

acid elimination plan on their RO/NF processes. Some or all of these lessons can improve the 

overall process of eliminating use of acid in the pretreatment processes: 

1. The instrumentation on pilots and full scale plants should include online EC 

measurements for the feed, permeate and concentrate of each stage of the membrane 

process. This would allow better correlation of EC to TDS to arrive at representative 

correlation factors for C2T ratios for each part of the membrane process. 

2. Sufficient numbers of TDS sampling on all water samples on the process must be done, 

so that there is sufficient representation of the feed water should well rotations be 

exercised. Similar TDS analysis should also be done when there are changes to operating 

conditions, like changes to feed pH and/or scale inhibitor use, etc.. 

3. No one EC-to-TDS (C2T) ratio can be representative of all the sample streams on the RO 

process. The 1
st
 Stage permeate of the RO process has been shown to have a higher C2T 

ratio when compared to the 2
nd

 stage permeate.  

4. If a “canary” monitoring unit is installed, the feed stream to this 3
rd

 stage unit should 

come from multiple 2
nd

 stage pressure vessels. Tapping the feed from multiple 2
nd

 stage 

pressure vessels will allow the feed pressure to the “canary” unit to be sufficiently high 

so that there is no false alarm towards fouling by monitoring the “canary” unit. Tapping 



195 

 

from multiple 2
nd

 stage pressure vessels, will also allow for throttling of feed flow with 

little reduction in feed pressure. 

5. Trending and monitoring of membrane processes, on full scale RO plant can use the 

HSDM. The original equipment manufacturer (OEM) shall provide monitoring software 

that will allow operators to input the varying TDS and EC measurements for the various 

streams, into the membrane monitoring programs. Using a simple HSDM model, with the 

flexibility of inputting EC and TDS measurements, the trending of membrane processes 

by monitoring the MTC in terms of permeate or salt like TDS, as the membrane ages, or 

conditions in the feed are changed, or when the pretreatment chemicals are varied, will 

become easier and more representative. 

6. Before the acid elimination is implemented on a full scale plant, it is important to check 